VULC4An
CATALOG OF
REPLACEMENT PARTS

GAS CONVECTION
OVENS

MODELS

ML-126610 VC4GS
ML-126611 VC4GD
ML-136494 VC4GC
ML-126612 VC6GS
ML-126613 VC6GD
ML-136495 VC6GC

For additional information on Vulcan or to locate an authorized parts and
service provider in your area, visit our website at www.vulcanequipment.com

VULCAN 3600 NORTH POINT BLVD.
DIVISION OF ITW FOOD EQUIPMENT GROUP, LLC BALTIMORE, MD 21222
WWW.VULCANEQUIPMENT.COM F-43031 Rev. Q (February 2023)




VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

F-43031 Rev. Q (February 2023) -2- © VULCAN-HART COMPANY 2023



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

11
13
15
17
19
21
23

25

27
29
31

33

35
37
39

Table of Contents

CONTROL PANEL (ML-126610, ML-126611, ML-126612, & ML-126613)
CONTROL PANEL (ML-136494 & ML-136495) (PREVIOUS)

CONTROL PANEL (ML-136494 & ML-136495) (CURRENT)
ELECTRICAL COMPONENT PANEL (WITH ROAST & HOLD)
ELECTRICAL COMPONENT PANEL (WITHOUT ROAST & HOLD)
SIMULTANEOUSLY OPENING DOORS (BEFORE S/N 481907146)
SIMULTANEOUSLY OPENING DOORS (STARTING S/N 481907146)
INDEPENDENTLY OPENING DOORS (BEFORE S/N 481908857)
INDEPENDENTLY OPENING DOORS (STARTING S/N 481908857)
OVEN PANELS & MOTOR (PREVIOUS CONSTRUCTION) (BEFORE
3-19-18)

CONVECTION MOTOR (STARTING 3-19-18 FOR CURRENT
CONSTRUCTION)

CONVECTION MOTOR (ENERGY STAR)

OVEN PANELS (CURRENT CONSTRUCTION) (STARTING 3-19-18)
OVEN PANELS AND RACK SUPPORTS (PREVIOUS CONSTRUCTION)
(BEFORE 1-22-18)

OVEN PANELS AND RACK SUPPORTS (CURRENT CONSTRUCTION)
(STARTING 1-22-18)

GAS PIPING AND FLAME CHAMBER (BEFORE SERIAL NUMBER)
GAS PIPING AND FLAME CHAMBER (AFTER SERIAL NUMBER) GAS
PIPING AND FLAME CHAMBER (STANDING PILOT)

-3- F-43031 Rev. Q (February 2023)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

e e mm e aooo - N e
/ 34 00-353589-00001 Probe - Temperature (D Models) N Né
1

_________________________________

32-33

| 7-8-9-10

11-12-13

— 14-15-16-17

P d
<L ﬁ
20-21-22-23

24-25-26-27 e
is io PL-55996

CONTROL PANEL
(ML-126610, ML-126611, ML-126612, & ML-126613)

F-43031 Rev. Q (February 2023) -4 -



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55996

CONTROL PANEL

(ML-126610, ML-126611, ML-126612, & ML-126613)

PART NO.

00-340324-00008
00-913102-00163
00-913102-00161
00-354575-00004
00-411242-00001
00-913149
00-411242-00001
00-411690-00003
00-411690-00004
00-411690-00006
00-411242-00001
00-411690-00001
00-411690-00002
00-411690-00003
00-411690-00004
00-411690-00005
00-411690-00006
00-340324-00009
00-340324-00012
00-497280-00001
00-497284-00001
00-497285-00001
00-497292-00001
00-424201-00001
00-424237-00001
00-424211-00001
00-424244-00001
SC-114-82
WS-028-20
00-411499-00003
00-411499-00004
00-424206-000G1
00-959489-000G1
00-353589-00001

NAME OF PART AMT.
SWILCN (AP.D.T. ). ettt 1
Light - Indicator (Double) (120 V.) (Two Single Lights)....
Light - Indicator (Double) (240 V.) (Two Single Lights).........ccociiiiiiiiiniececeiece e
LIGht = INAICATOT. ......e ettt ettt e e e e eanee 1

TimMer (120 V.) (80 HZ.) (5-HI.) vttt 1
Timer (240 V.) (B0 HZ.) (5-HE. )it 1
Timer (240 V.) (50 HZ.) (5-HI. )ittt 1

KNOD ... e e 1
Timer (120 V.) (B0 HZ.) (1-HE.) oot 1
Timer (240 V.) (B0 HZ.) (1-HE. ) oot 1
Timer (120 V.) (B0 HZ.) (5-HI. ). ee oot 1
Timer (240 V.) (60 Hz.) (5-Hr.)....

Timer (240 V.) (50 HZ.) (1-HE. ) et 1
Timer (240 V.) (50 HZ.) (5-HI. ). ee ot 1
SWItCH (D.P.D.T.) (FAN). ittt sttt e s r et e e eneee s 1
SWItCh (S.P.S.T.) (LIGNE). ettt 1

Overlay - Panel (1 Hr.) (D Models) (Without Roast & Hold)....
Overlay - Panel (5 Hr.) (D Models) (Without Roast & Hold)
Overlay - Panel (1 Hr.) (D Models) (With Roast & Hold)............ccoiiiiiiiiiiiieeeeee e 1
Overlay - Panel (5 Hr.) (D Models) (With Roast & Hold).........
Overlay - Panel (1 Hr.) (S Models) (Without Roast & Hold)....
Overlay - Panel (5 Hr.) (S Models) (Without Roast & Hold)....

Overlay - Panel (1 Hr.) (S Models) (With Roast & HOId)..........ccoooiiiiiiiiiiiiieece e
Overlay - Panel (5 Hr.) (S Models) (With Roast & HOId)..........cccoooiiiiiiiiiiiiee e 1
Mach. Screw 4-40 x 5/16 Rd. Hd

WWASNET (SST).. ittt ettt sttt et b e st e ae e nan e nbe e e e e ees
BUZZET (230 V.). ettt ettt h ettt ent e neeeaan 1
BUZZET (115 V. )ttt bbbt ettt ebt e ae e aan 1
Panel - Control Weldment (Previous ConstruCtion)............ccooiiiiiiiiiiiiiiieeee e 1
Panel - Control Weldment (Current Construction)

Probe - Temperature (SST) (Use with Item 6) (D Models).........ccccooueiiiiiiiiiiiieiieeseeiiiee e 1

F-43031 Rev. Q (February 2023)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

T4 e

Ny >
This Controller is
g .2 nolonger available.
g Order Computerized
D Control Panel Assembly
D 00-959075-000G1 (120 V.) 3
OR
D D 00-959075-000G2 (240 V.) 4
O q
0q q
0O n q
10117 | P
/
8-9 5
//
®QN on s /6
ore @/

R
\

CONTROL PANEL
(ML-136494 & ML-136495) (PREVIOUS)

F-43031 Rev. Q (February 2023) -6-



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

CONTROL PANEL
(ML-136494 & ML-136495) (PREVIOUS)

ILLUS. PART NO. NAME OF PART AMT.
PL-60641
1 SD-037-02 Self-Tapping Screw 10-16 x 1/2 Hex. Hex Washer Hd., Type AB.........ccoooiiiiiiiiiiiainiiiiiiiieiees 3
*2 Controller

3 00-959075-000G1  Panel - Control Assy. (120 V.) (COMPIELE).....cccuiiiiiiiiieiiieeiie e 1
4 00-959075-000G2 Panel - Control Assy. (240 V.) (COMPIELE).....cccuiiiiiiiiieiiieeie e 1
5 00-354575-00004  Light - Indicator...........cccoovvirinencienincnene

6 00-358628-00002  Switch - Rocker (2-Position)
7
8

00-358628-00001  Switch - Rocker (3-Position)

00-497506-00001  Overlay - Control Panel (Previous CONStrUCtIoN)...........couiiiiiieiiiiiiiie e 1
9 00-497506-00001  Overlay - Control Panel (Current CoNStrUCHON).........c.uiiiuiiiiiee et 1
10 00-424842-000G1  Panel - Weldment (Previous Construction).........

11 00-499301-000G1 Panel - Control Assy. (Current Construction)..
12 00-423918-00001  EIECIrONIC BEEPET .......couiiiiiiiiie ettt ettt ettt e ettt e e e e e e

* (No Longer Available, order ltem 3 or 4.)

-7- F-43031 Rev. Q (February 2023)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

74
\\
\

% D Q )
Q ) R
N % % I 9-10
Q ) 2 -
R T
° 3 S| EEE —
o © 7
: D ///\ %/
@ -
0
4
/RG
5

CONTROL PANEL
(ML-136494 & ML-136495) (CURRENT)

F-43031 Rev. Q (February 2023) -8-



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-60642

PART NO.

00-920883-00003
00-959113-00001

00-358628-00001
00-358628-00002
00-959074
SC-114-83
WL-003-12
00-411499-00003
00-411499-00004
NS-046-89
00-959110-00001

00-959000-000G1
00-959077-00001
00-354575-00004

CONTROL PANEL
(ML-136494 & ML-136495) (CURRENT)

NAME OF PART AMT.
Probe - Temperature For Computer Controller (C Models)..........cccoovieiiiniiiiiiiniinieesiieeee e 1
OVEMAY (WUICAN)......eiiiieie ettt ettt ettt e eae e sate e et eeeeens 1
Mach. Screw 4-40 x 1/2 Phil. Pan Hd.........coooiiiii e 2

Switch - Rocker (3-Position)
Switch - Rocker (2-Position)

Panel - Weldment..........ooi e e
Mach. Screw 6-32 x 1/4 Slotted Pan Hd. (SST).......ooiiiiiiiiiiieieeie et 1
LOCKWAShEr #8 HElICAL. ........ccuieiiiiiiiecee et et 1
BUZZET (230 V. ).ttt ettt ettt ettt a e bttt nab et e e et en et e e e e anne 1
BUZZET (115 V. )ittt ettt b et sat e b e st st en e e e e a e 1
NUE ASSY. 8-32 HEX KEPS........oeiie ettt AR
[ = (PSP
Nut 4-40 Hex.

LOCKWASRET ...ttt ettt e e e e
Cable Assy. (USB) (1 Ft.) (Incls. Items 3, 14, & 15).....ccciiiiiiiiiecieece e 1
Controller - COOKING (NCC)... ...ttt e e et e e s be e e e s eate e e e e abeeeaessbeeeeasnnssnsnneeen 1
[T | oL e 3T [Tz (o PP 1

F-43031 Rev. Q (February 2023)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

h{
\

i

Wia\E

o\ Ve

[SLate T8}
\T'
oo

©
e

I E
1
\

30\ @/12 ,
1
31— | =] E
— :
— 1
\
28— | =
= 14
[
I: A/‘/>/
15-16
/17
e
| —18-19
1nr =
< 0|9 20
O

2324 |

WITH ROAST & HOLD

__________________________________

32 00-353589-00001 Probe - Temp (D Models)\:

33 00-428428-000G1
34 00-961683-000G1

ELECTRICAL COMPONENT PANEL
(WITH ROAST & HOLD)

Wire - Sensor

Kit - High Voltage Wire
PARTS NOT ILLUSTRATED ,

F-43031 Rev. Q (February 2023)

-10 -



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55995

PART NO.

00-417934-000G1
SD-034-52
00-421758-000G1
00-421758-000G2
SD-032-07
SD-034-52
00-411497-000A1
00-411497-000A2
SD-034-52
00-411497-000A1
00-411497-000A2
SD-032-07
00-423760-00001
00-913102-00292
SD-034-52
NS-044-07
FE-024-23
00-416535-00006
00-416535-00007
SD-034-49
SD-032-07
00-417856-00001
00-417934-000G1
SD-034-52
SD-034-49
00-416535-00006
00-416535-00007
00-424832-00001
00-413764-00001
SD-032-07
SC-114-83
00-353589-00001
00-428428-000G1
00-961683-000G1

ELECTRICAL COMPONENT PANEL
(WITH ROAST & HOLD)

NAME OF PART AMT.
BIOCK ASSY. = POICEIAIN. ......iiiiiiiiie ittt ettt e e e e e 1
Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T...
Transformer (120 V.) (24 V. OUIPUL).....cuiiiiiiiiie ettt
Transformer (208-240 V.) (24 V. OUIPUL)....ccuiiiiiiiiit e
Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT.......ccccoviiiiiiiniinniieiiieeeeee
Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.........ccoooiiiiiiiiiiiiiiieieeeeee
Relay (1-Pole) (120 V.)..ouiiiiieiieieseesee e
Relay (1-P0IE) (200 V.)....eiireeiiitieeetee ettt 1
Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.......ccccooiiiiiiiiiiiieiiie e 2
RelAY (1-POIE) (120 V... ettt ettt ettt be e sab e e beeenbeesbeeanbaeeaeaannnes 1
Relay (1-P0OI€) (200 V.)....e ettt ettt ettt e be e st et e e b e e sbeesnbaeeeeeannnne 1
Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT......ccccciiiiiiiinniiniie e 2
Bracket - Ignition MOUIE...........couiiiiiiii ettt e e 1
Control - Spark Ignition Kit Includes 18-22 connector 1/4" insulated.............cccccccveveeiiiiiiiinnnns 1
Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T
NUt ASSY. 8-32 HEX KEPS........oiii ettt e e
Bushing - EIECtriCal (SN@AP).....ccuiiiiiiiiiiiie ettt 1
Relay - Heating (120 V.). ..ottt et e e e e 1
Relay - Heating (200-240 V.)... . ettt et e et e e ae e e e sbe e e e nbeeeeaaaaaaans 1
Self-Tapping Screw 8-32 x 1/2 Slotted. Hex Washer Hd., Type T....
Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT......ccocoiiiiiiiiiiiieiie e
Lug - Grounding (With S&t SCrEW)........ceiiuiieiiie ittt e e 1
BIOCK ASSY. = POFCEIAIN. ...ttt r e e e e e e e as 1
Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.........ccooveiiiiiiiiiiiiiiie e 1
Self-Tapping Screw 8-32 x 1/2 Slotted. Hex Washer Hd., Type T........cccceiiiiiiiieiiiiieiiiieeeene 2
Relay - HEatiNng (120 V.). . ee ittt ettt e e e 1
Relay - Heating (200-240 V.).....cuei ittt ettt e e e 1
Bracket - Mounting
TREIMOSTAL. ...ttt ettt ettt b e e
Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT........cciiiiiiiiiniiiiiieiieeeeee 2
Mach. Screw 6-32 x 1/4 Slotted Pan Hd. (SST).....ccouiiiiiiiieee e 2
Probe Temperature (SST) Solid State (D MOdEIS)........ccuuiiiiiiiiiiiiie e 1
Wire Assy. - Flame Sensor
Kit - High Voltage Wire (incls. Insulator Cap & High Voltage Wire).........cc.cccccoveiiiiieiiiincnannnns 1

11 - F-43031 Rev. Q (February 2023)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

--------------------------------------------------------------------

i 41 00-353589-00001 Probe - Temp (D Models) 43 00-961683-000G1 Kit - High Voltage Wire‘:
i 42 00-920883-00003 Probe - Temp (C Models) 44 00-428428-000G1 Wire - Sensor 1

R PARTS NOTILLUSTRATED __ .. 2
19-20 1-2
L
-]
| 2122
‘// 23
24 3-4
/
Xead 5
50 i aull /38-39 ]
= 2l 18\
26
oW gy [ 16-17— |
E:i IR Y
6
o @ ©
- fm HHbm
7 /29 =
= L 30 = L 8
T 9-10
/ E-:-jum‘/
l 11
A//
34-35 14-15
)
12
P

VC4GC / VC6GC VC4GD / VC6GD
WITHOUT ROAST & HOLD |PL-55994 |

ELECTRICAL COMPONENT PANEL
(WITHOUT ROAST & HOLD)

F-43031 Rev. Q (February 2023) -12-



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55994

PART NO.

00-417934-000G1
SD-034-52
00-411500-00012
00-411500-00013
SD-032-07
00-423760-00001
SD-032-07
00-913102-00292
SD-034-52
NS-044-07
FE-024-23
00-417856-00001
SD-032-07
00-417934-000G1
SD-034-52
00-416535-00006
00-416535-00007
SD-034-49
00-417934-000G1
SD-034-52
00-421758-000G1
00-421758-000G2
SD-032-07
SD-034-52
00-821875-00002
SD-034-52
00-821875-00002
SD-032-07
00-423760-00001
00-913102-00292
SD-034-52
NS-044-07
FE-024-23
SD-034-52
00-417934-000G1
SD-032-07
00-417856-00001
00-416535-00006
00-416535-00007
SD-034-49
00-353589-00001

00-920883-00003

00-961683-000G1
00-428428-000G1

ELECTRICAL COMPONENT PANEL
(WITHOUT ROAST & HOLD)

NAME OF PART

Block Assy. - Porcelain..........cccovuiiiiiiiiiiieeeee e

Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T...

Transformer (120 V.) (24 V. OUIPUL)....couiiiiii ittt
Transformer (208-240 V.) (24 V. OUIPUL)....ccuiiiiiiiiii e 1
Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT........cciiiiiiiiiiiiiiiieiiieeeee 2
Bracket - Ignition MOAUIE.............oii ettt e e e e e e e e 1
Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT......ccccoiiiiiiiiiniiiee e 1
Control - Spark Ignition Kit Includes 18-22 connector 1/4" insulated.............cccccciiiiiiiiiiineenn. 1
Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.......ccccoiiiiiiiieiiieeiiie e 2
Nut Assy. 8-32 Hex KEPS

Bushing = EIECHHCAI (SN@AP).....ciuueiiuiiiiiit ittt ettt e e e e 1
Lug - Grounding (With S€t SCrEW)........ciiiueiiiiii it 1
Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT.

Block Assy. - Porcelain............coociiiiiiiiiiiceceeeee e

Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T...

Relay - HeatiNng (120 V.). ..ottt ettt e e e 1
Relay - Heating (200-240 V.)........ii ettt e e 1
Self-Tapping Screw 8-32 x 1/2 Slotted. Hex Washer Hd., Type T....

Block ASSY. - POrcelain..........cooouiiiiiiiiiiiieeieeeee e

Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T...

Transformer (120 V.) (24 V. OUEPUL).....cuiiiiiiieiie et
Transformer (208-240 V.) (24 V. OUEPUL).....cuuiiiiiiiiii e 1
Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT.

Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.......c.ccooviviiiiiiiiiiiniieciieeee
Relay - Solid State (50 AMP.).....coiuiiiieiiiie ettt ettt e e 2
Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T...

Relay - Solid State (50 AMP.)......cocieiiiiriiiieeee e

Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT.

Bracket - Ignition MOAUIE.............oii et e e e e e e e e s
Control - Spark IgNItioN Kit............eeii et et e et eeeeees 1
Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.......cccooiiiiiiiiiiiiiiiieiiiiiieieee 2
NUt ASSY. 8-32 HEX KEPS........oiiie ettt ettt et e en e e e e e e nnee 2
Bushing - EIECHACAI (SN@P).....ciueieiiieiiieiie ettt ettt et sttt e et e st en e e e e e annee 1
Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.......ccccooiiiiiiiiiiieeeiiee e 1
BIOCK ASSY. = POFCEIAIN. .......eeiiiiiie ettt r e e e e e e e as
Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT.

Lug - Grounding (With S€t SCrEW)........cciiiiiiiiiii e
Relay - HEating (120 V.). . ei ittt ettt ettt st e e e e 1
Relay - Heating (200-240 V.).....cccoiiiiiiiiiiiieeeee e

Self-Tapping Screw 8-32 x 1/2 Slotted. Hex Washer Hd., Type T........ccoceviiiiniiiiniieiiieeeeee

Probe - Temperature (SST) (Use W/Solid-State Temperature Controllers) (D Models)

Probe - Temperature For Computer Controller (Use W/Digital Temperature
CoNntrollers) (C MOEIS).......eei ittt ettt et e e et e e e e ate e e e e saeeeaessbeeeeasnnssbsenenen 1

Kit - High Voltage Wire (incls. Insulator Cap & High Voltage Wire)..
Wire ASSY. = FIamE SENSON.....cocuiiiiiiiie ettt ettt et s ettt e et e et e e e e anneneeas

-13- F-43031 Rev. Q (February 2023)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

<
-
'
[sp]
—

-10

7-8-9

22-23

©
-~
1
~
-—
'
©
-—
'
w
—

12

11-

PL-55992

SIMULTANEOUSLY OPENING DOORS
(BEFORE S/N 481907146)

-14 -

F-43031 Rev. Q (February 2023)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55992

PART NO.

00-356562-00001
00-421923-000G1
SC-113-98
SC-041-01
WL-019-18
00-356550-00001
00-421913-00002
00-421913-00003
00-421913-00001
00-421913-00004
00-421904-000G3
00-421905-000G2
00-424163-00001
SD-034-52
00-424730-00001
00-424730-00002
00-424731-00001
00-424731-00002
SD-034-62
00-358534-00001
SD-034-22
00-358532-00001
00-358533-00003
00-343143-00002
00-347080-00002
00-343608-00002
00-352667-00001
PS-004-11
00-342166-00001
SC-047-28
00-347080-00002
SC-022-40
SC-113-90
00-357846-00001

SIMULTANEOUSLY OPENING DOORS
(BEFORE S/N 481907146)

NAME OF PART AMT.

HANAIE - DOOT ...t e e s e n e enn e e e nneeanne 1
Grip - Set

Mach. Screw 10-24 x 1/2 Slotted Hex Washer Hd............cccoriiiiieieee e 3
Cap Screw 1/4-20 X 3/4 HeX Ha. (SST)...uiiiiiieiieeeiie ettt 4
LOCKWASHET 1/4 LIGht... ..ottt 4
LatCh = FrICHON. ...ttt sttt et e e e e 1
Panel - Outer Door (RH) (W/O Window)...

Panel - Outer Door (LH) (W/WINAOW)........oiiiiiiiiiiii ettt e e e e e e e e e 1
Panel - Outer Door (RH) (W/WINAOW).........oiiiiiiiieiie ettt e e 1
Panel - Outer Door (LH) (W/O WINAOW).......coiiiaiiiaie ettt eneee e e 1

Frame Assy. - Chain DOOK (LH)......coiiiiiiiiii ettt e e 1
Frame AsSY. - DOOT (RH).....coiiiiiiiiit ettt e e 1
Lever - DOOT SWItCN........ciiiieciiee e 1
Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.........ccoooiiiiiiiiiiiiiiiee e 1
Door Assy. (LH) (W/Window)

Door Assy. (LH) (W/O WINAOW).......coiiiiiiiieiiee ettt sttt e e 1
Door Assy. (RH) (W/WINAOW).......ooiiiiiiiiie ittt ettt e e e 1
Door Assy. (RH) (W/O WINAOW).........ciiiiiiiieiieeiee ettt et s e e 1
Self-Tapping Screw 10-32 x 1/2 Slotted. Hex Washer Hd., Type T.......c..cooiiiiiiiiiiiiiiiiiiiiieiees 4
Window Assy

Self-Tapping Screw 10-16 x 5/8 Phil. Truss Hd., Type AB.......cccoiiiiiiiiieieeeee e 9
Panel - INNer DOOr (W/WINAOW).........coiiiiiiieiiie ettt ettt e e aee e saeeenbeeeaeeennnee 1
Panel - Inner Door (W/O WINAOW).........euiiiiiie ittt st sbe et ea e e 1

WWASNIET ... e 2
Bearing - DOOT SNaft........coouiiiiiiiiie ettt e e 2
Door Chain & TUMMDBUCKIE ASSY.......couiiiiiiiiie ettt ettt e e e e 2
(071 o] LI B Lo To] g (o] o SO ROTPSU PP PPPPPPPN 1
Spirol Pin 3/16 x 1-1/4 Heavy...
SProcket - DOOT Shaft..........ooiiiiiii e e
Set Screw 1/4-28 x 3/8 Hex Hdls., CUP Pl.......cooiii e
Bearing - DOOK Shaft........coo ittt e e e e e e e e e e s
Mach. Screw 1/4-20 x 3/4 Phil. Flat Hd. (SST)....ccuuiiiiiiieiiiieieseeee e
Mach. Screw 1/4-20 x 3/4 Slotted Hex Washer Hd...
Channel - Door Sill WeIAMENT.........cccooiiiiiiieiecee e

-15- F-43031 Rev. Q (February 2023)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

1-2-3

7-8-9-10

15-16-17-18

22-23

11-12

PL-60644

SIMULTANEOUSLY OPENING DOORS
(STARTING S/N 481907146)

- 16 -

F-43031 Rev. Q (February 2023)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

SIMULTANEOUSLY OPENING DOORS
(STARTING S/N 481907146)

ILLUS. PART NO. NAME OF PART AMT.
PL-60644
1 00-356562-00001  HANAIE = DOOT........cccueeieeiiiieeeieee et ee et e e et e e e st e e et e e e etaeaeessseeeesnseeaessseeesssaneeasneeennssnsnnnnnnnes 1
2 0L e e 0100 I T o T T S 1
3 SC-113-98 Mach. Screw 10-24 x 1/2 Slotted Hex Washer Hd............ccocoiiiiiiiiiiiiic e 3
4 SC-041-01 Cap Screw 1/4-20 X 3/4 HeX Ha. (SST ...ttt 4
5 WL-019-18 LOCKWASHET 174 LIGht......ooieieieii ettt enee e 4
6 00-356550-00001  Latch - Friction
7 00-421913-00002  Panel - Outer Door (RH) (W/O WINAOW)..........iiiiiiiiieiiiie ettt 1
8 00-421913-00003  Panel - Outer Door (LH) (W/WINAOW).........oiuiiiiiiiieeie ettt e e e 1
9 00-421913-00001  Panel - Outer Door (RH) (W/Window).......
10 00-421913-00004  Panel - Outer Door (LH) (W/O Window)...
11 00-421904-000G3 Frame Assy. - Chain Door (LH)................
12 00-421905-000G2  Frame AsSY. - DOOT (RH).....coiuiiiiiiiiiiiieiee ettt e e e
13 00-424163-00001  LeVEr - DOOI SWILCH......eiiiiiiii e eee et e sttt e e ettt e e st eeessaeeeeasaeeeeasnaeeeasneeesnnnnnnsnnnnnes
14 SD-034-52 Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T...
15 00-499289-000G1  Door Assy. (LH) (W/WINOW).........eiiiiiiiiiiiie ettt ettt e e e
16 00-499289-000G2 Door Assy. (LH) (W/O WINAOW).......ccoiuiiiiiiiiiieiiie ettt ettt e e e 1
17 00-499290-000G1  DoOor ASSY. (RH) (W/WINAOW).......eiueiitiiiieitieiieste ettt sttt ettt 1
18 00-499290-000G2  Door AsSY. (RH) (W/O WINOW).....c..eiitiiiiiiiiiiniieie ettt et 1
19 SD-034-62 Self-Tapping Screw 10-32 x 1/2 Slotted. Hex Washer Hd., Type T..
20 00-358534-00001  WINAOW ASSY......eetiiiiitiiiieitieitestees ettt ettt ettt sae et nae et sae et e se e e bt ees e bt ettt e e e et e e nbeeeeneees
21 SD-034-22 Self-Tapping Screw 10-16 x 5/8 Phil. Truss Hd., Type AB.......cccoiiiiiiiiieieeeee e
22 00-358532-00001  Panel - Inner Door (W/WiNdOW)........cccceeiieeiiieinieeiieeseee.
23 00-358533-00003  Panel - Inner Door (W/O Window)..
24 00-343143-00002  Washer.........ccccceeoeenieiinecinenenns
25 00-347080-00002  Bearing = DOOT SNaft........ccuiiiuiiiiiiiiieiee ettt sttt et sne e et e e e e eanne
26 00-343608-00002 Door Chain & TUMNDUCKIE ASSY......cccuiiiiiiiiiiiiie ettt ettt ettt e e e e
27 00-352667-00001  Cable - Door Stop
28 PS-004-11 SPIrol Pin 3/16 X 1-1/4 HEAVY....couiiiiiieeee ettt 2
29 00-342166-00001  Sprocket - DOOr Shaft.........cc.oiiiiiiiiiii et e e 2
30 SC-047-28 Set Screw 1/4-28 x 3/8 Hex Hdls., CUP Pl.......cooiiiiiiiii e 2
31 00-961294-00001  SUPPOIt = LOWEE DOOF.......eeiiiiiieiiieiee ittt ettt ettt et e e e bt e e e aee e e e saebeeesabbeeessneeesasnnenbnsnnees 1
32 00-922154 SCrew 1/4-20 X 1 HEX H.c..oiiiiieie et 4
-17 - F-43031 Rev. Q (February 2023)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

__—=
C-J
15-16-17-18
o
° /
. % BT

<

/ E
f / o

This style

handle no f])
longer available,

order Item 4. M[

L

INDEPENDENTLY OPENING DOORS
(BEFORE S/N 481908857)

F-43031 Rev. Q (February 2023) -18 -



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

INDEPENDENTLY OPENING DOORS
(BEFORE S/N 481908857)

ILLUS. PART NO. NAME OF PART AMT.
PL-55997
1 00-959087-00001  Screw 1/4-20 X 1-1/4 BIaCk Hd.........ccoiieiiiee et 2
2 WL-013-14 Lockwasher 1/4 Internal Shakeproof (SST)........cueiiiiiiiiiiiiie e 2
3 00-957108-00001  Handle - Molded (BIACK)..........eeuirieieeieeee et 1
4 00-913102-00179  Kit - Handle
5 SC-022-40 Mach. Screw 1/4-20 x 3/4 Phil. Flat Hd. (SST)....ccuuitiiiiiiieiineseeese e 4
6 00-357846-00001  Channel - Door Sill WelAMENL...........ooiiiiiiiie ettt e e e 1
7 00-423847-00001  StriKe = DOOF.......ccotiriiiiieiieeee ettt
8 SD-034-22 Self-Tapping Screw 10-16 x 5/8 Phil. Truss Hd., Type AB
9 00-358600-00001  Panel - Outer Door (RH) (W/Window).........cccvevveeniienneenne
10 00-358600-00002  Panel - Outer Door (RH) (W/O WINAOW).......ccuuiiiiiiiiee ittt e e
11 00-421905-000G1  Frame Assy. - Chain DOor (RH)......cc.uiiiiiiiiiiiiiee et 1
12 00-421904-000G2 Frame Assy. - Door (LH)
13 00-424163-00001  LeVEr - DOOF SWILCR......eiiiiiiiie ettt e et e et e e e s ne e e e e naeeeeansaeeeanneeeennnnennnnnnnes
14 SD-034-52 Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.......c.ccoooiviiiiiiiiiiiieeiieeeee 1
15 00-358529-00005  DoOr ASSY. (LH) (W/WINAOW).......ouiiiiiiiieiieitieie ettt 1
16 00-358529-00006  DoOr ASSY. (LH) (W/O WINAOW)......ciiiiiiuiiiieitieie ettt ettt 1
17 00-358530-00003  Door Assy. (RH) (W/Window)
18 00-358530-00004  Door Assy. (RH) (W/O WINOW)........coiuiiiiriiiiiiieite ettt 1
19 SD-034-62 Self-Tapping Screw 10-32 x 1/2 Slotted. Hex Washer Hd., Type T.......cccoiiiiiiiiiiiiiieiiiieeeen 4
20 00-358534-00001  WiINOW ASSY......ceiviiiieririieirieiienreeee st ne s
21 SD-034-22 Self-Tapping Screw 10-16 x 5/8 Phil. Truss Hd., Type AB
22 00-358532-00001  Panel - Inner Door (W/WiNdOW).........ccceerieeiiieenieeiieeen
23 00-358533-00003  Panel - Inner Door (W/O WINAOW).........ooiiiiiiiiiteiiesiie ettt ettt st e e
24 PS-004-11 SPIrol Pin 3/16 X 1-1/4 HEAVY .. oottt ettt eneee s 1
25 00-343143-00002 Washer
26 00-347080-00002  Bearing - DOOT SNaft........cccuiiiiiiiiiiiieiie ettt st ettt e e e e 1
27 0L ot e 0100 [0 I I To o) B (o] o PSSR 1
28 SC-113-90 Mach. Screw 1/4-20 x 3/4 Slotted Hex Washer Hd............ccoiiiiiiiiiie e 2
-19- F-43031 Rev. Q (February 2023)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

///l \\\
/// \\\

, \
/ \
] \
N 1
' > |

1
e 7 —17-18-19-20
\ 1
\\ //
N /
\\ //

This style

handle no - -
longer available,

order ltem 4. 6

32 |

g

INDEPENDENTLY OPENING DOORS
(STARTING S/N 481908857)

F-43031 Rev. Q (February 2023) -20-



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-60645

PART NO.

00-959087-00001
WL-013-14
00-957108-00001
00-913102-00179
SD-034-22
00-499264-00001
00-497586-00001
00-347545-00001
WL-013-11
SC-117-73
00-358600-00001
00-358600-00002
00-424163-00001
SD-034-52
00-421905-000G1
00-421904-000G2
00-499285-000G1
00-499285-000G2
00-499286-000G1
00-499286-000G2
SD-034-62
00-358534-00001
00-358532-00001
00-358533-00003
PS-004-11
00-343143-00002
00-347080-00002
00-357837-00001
SD-034-22
00-961535-00001
00-922154
00-961294-00001
SD-034-22

INDEPENDENTLY OPENING DOORS
(STARTING S/N 481908857)

NAME OF PART AMT.
Screw 1/4-20 X 1-1/4 BIack Hd.......c.ooiiiiiii e 2
Lockwasher 1/4 Internal Shakeproof (SST).....ccuiiiiiiiiiiiee et 2
Handle - Molded (BIACK).........couiiiiieiii ettt ettt e e e e nnee 1
Kit - HANAIE. ... e 1
Self-Tapping Screw 10-16 x 5/8 Phil. Truss Hd., Type AB.......cccoiiiiiiiiiiiiiee e 2
Plate - Latch CULOUL.........coiiieieee e e 1
(=1 (ot o B I T Yo | o ]| = USRS 1
Catch Assy. - Door (Ball Style) (Not Shown)...
Lockwasher #10 Internal Shakeproof (SST).......ccuiiiiiiiiiiiiie e
Mach. Screw 10-32 X 5/8 Phil. Truss Hd........ccooiiiiiiiiiii e
Panel - Outer Door (RH) (W/WINAOW).........coiiiiiieiiieiee ettt 1
Panel - Outer Door (RH) (W/O WINAOW)......ccoiiiiieiieiee et e e e e e 1
Lever - Door Switch
Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.......ccccoiiiiiiiiiiiiiiiieiiiiiieiees 1
Frame Assy. - Chain DOOr (RH)......couiiiiiiiie ettt e e 1
Frame ASSY. = DOOT (LH)..... ettt sttt e e e e 1
D0oO0r ASSY. (LH) (W/WINOW).....coeiiiiiieiie ettt ettt sttt en e e e e 1
DoOor ASSY. (LH) (W/O WINAOW).......eiiiiiiiiieiiie ettt e e e 1
Door Assy. (RH) (W/WINAOW)........coouiiiiiiieeiee e s 1
Door Assy. (RH) (W/O WINAOW)......ccuuiiiiiiiiieiieeiee sttt ettt sttt e e e 1

Self-Tapping Screw 10-32 x 1/2 Slotted. Hex Washer Hd., Type T..
VWINAOW ASSY ...ttt ettt ettt ettt b et e e et e e bt e et e e e et e eae e et e e e an e e nan e et e e e e entneeeas

Bearing = DOOT SNaft.........oouiiiiiiiiie ettt st e e e e e nnee 1
1T I oY) o =1 Vo PP RP R UPPPPRN 1
Self-Tapping Screw 10-16 x 5/8 Phil. Truss Hd., Type AB.......ccccoiiiiiiiiiiiiieie e 3

IS o] o TR 10T o RSOSSNt 1
SCreW 1/4-20 X T HEX HU. .. .ottt e e et e e et e e e snnteeeenssnnnsnnnnnes 6
T8 o) oo aRu 01V I To o SR SRSPPPP 1
Self-Tapping Screw 10-16 x 5/8 Phil. Truss Hd., Type AB.......ccceiiiiiiieiiee e 2

21 - F-43031 Rev. Q (February 2023)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

27-28-29

00-427617-00001
00-959663-00001
00-402558-00004
00-424172-00001
00-424172-00002
00-424157-000G7
00-342150-00005
00-343634-00001

23-24-25-26

32-33-34

Flue - Deflector

Tube - Snorkel Assy.

Clip - Bulb
Leg — Set (PTD)
Leg — Set (SST)
Leg (PTD)

Leg (For Double Stack)

Caster

48
49
50
51
52
53
54
55

00-343634-00002
00-357047-00001
00-357047-00002
00-417063-00001
00-357093-00001
00-288946-00002
SC-113-76

00-425428-00001

PARTS NOT ILLUSTRATED

20-21—"

OVEN PANELS & MOTOR
(PREVIOUS CONSTRUCTION)
(BEFORE 3-19-18)

Caster

Caster - Swivel
Caster - Swivel
Strap

Ring - Locking
Foot

Screw

Foot (Adjustable)

N e m e —————————— -

PL-55991 |

F-43031 Rev. Q (February 2023)

-22-



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55991

PART NO.

FE-006-05
00-414540-00B35
00-342285-00001
FE-002-03
00-358516-00001
00-358516-00002
WS-029-46
NS-046-86
00-411136-00003
00-411136-00004
00-415780-00003
00-415780-00005
00-424840-00002

00-423289-000G1
00-411289-00004
SC-120-15
00-958827-000G3
00-405016-00001
00-424140-00002
00-424228-00002
00-417856-00001
01-1000V7-00028
01-1000V7-00053
00-342766-00002
00-913102-00032
00-423832-00001
01-1000V7-00054
00-357036-00003
00-357036-00001
00-913102-00032
00-411496-000F1
00-499310-000G1
SD-034-47
SC-113-65
WS-029-46
FE-002-52
00-358723-00001
00-425324-00001
00-427617-00001
00-959663-00001
00-402558-00004
00-424172-00001
00-424172-00002
00-424157-000G7
00-342150-00005
00-343634-00001
00-343634-00002
00-357047-00001
00-357047-00002
00-417063-00001
00-357093-00001
00-288946-00002
SC-113-76
00-425428-00001

OVEN PANELS & MOTOR
(PREVIOUS CONSTRUCTION)
(BEFORE 3-19-18)

NAME OF PART AMT.
LOCK NUL /2 .ttt ettt e bttt eae e bt e e neeneeeaeneeeanne 1
CoNdUIt 3/8 X 35 TN L.ttt 1
BUSKHING = PIASTIC. .....eeiieiee ettt ettt et e et e et e e e ibe e e e e e e e e e e as 2
Connector - Conduit 3/8 TS Straight.........cooiiiiiiii e 1
Motor 1/2 Hp. (2-Speed) (115 V., 50/60 Hz., 1 Ph.).c..oiiiiiiiiiee e 1
Motor 1/2 Hp. (2-Speed) (208-240 V., 50/60 Hz., 1 Ph.)....ccciiiiiiiiiiicieeseeecee e 1
WWASNIET ... e 4
NUt ASSY. 5/16-18 KEPS HEX.....coiuiiiiiiiiie ittt e e 4
Cover - Fan (50 Hz.).............
COVET = FaN (B0 HZ. ).ttt 1
Wheel - BIOWET (B0 HZ.)......oiiiiiiiiiiie ettt 1
WHheel - BIOWET (50 HZ. )ittt 1
Panel - Back (SST) (OPtiONa).........oooiiiiiiiiieie et 1
Not Available for Service
MOTOT IMIOUNL. ... st st e e e e
SPACET = FAN HOUSING. ..ottt et e et e et e b e e bee e e e e eean
Mach. Screw 1/4-20 X 4 Rd. Hd........oooiiiiiiiiee e 4
Kit = OVEN LIMIt ASSY ..ttt ittt ettt ettt ettt e e he e e st e bt e et e e e nbeesateenbneeaeeannnns 1
Cord - Electric SUPPIY (120 V. ONIY)..ccuiiiiiieiiie ittt

Panel - Outer (RH) (SST) (VC4G)
Panel - Outer (RH) (SST) (VC6G)
Lug - Grounding (With Set Screw)

Bulb (120 V.) (Previous CONSIIUCHION)........c.uiiiieiiiieiii ettt e e e 1
Lamp - Oven (Complete) (Lens, Base, & Bulb) (Current Construction)..........ccccccoevciieveeienneennn. 1
Light Bulb - Oven (40 Watts) (240 V.) (Previous Construction)...........cccccovevicuieniiiieeniiieee e 1
Kit - Lamp & Housing (250 V.) (Current Construction).............occiiiiiiiiiiiiiiee e 1
Cover - Lamp Electrical

Bulb - Halogen G9 Base (Current CONStrUCHON)...........ciiuiiiiiiiiiieiie et 1
[ oL = 4o o J PSPPSR 1
Oven Lamp (40 Watts) (120-130 V.)....eeiiiiiiie ittt st e e 2

Kit - Lamp & HOUSING (250 V.)....ueiiiiieiieiee ettt e e 2
SWItCH = IMICTO (DOOT ).ttt ettt ettt et b e sare e et ee e e 1
Micro Switch Kit (Incls. Items 32, 34,& 39).....c.eiiiiiiiiie e 1
Self-Tapping Screw 6-32 x 1 Slotted. Hex Washer Hd., Type T.........ccoooviiiiiiiniiiiiiecieeeeee 2

Cap Screw 5/16-18 x 1-1/4 Hex Hd
VWVASKIET ...ttt ettt b e et e b ettt e e
Connector - Conduit 3/8 TS 90 DEGIee..........ooiuiiiiiiiiiiiii et 1
Spacer - Steel......cooooiiiiiii,

Bracket - Door Switch....
Flue - Deflector...............
TUDE = SNOTKEL....c.eeeeee ettt ettt
(O 1o T U o)1 o FO S RPTPPPPRN
Leg - Set (25-3/4 IN.) (PTD)..ueiiiiieie ettt 1
Leg - St (25-3/4 IN.) (SST)-uriiiiiiiieeieee e e e 1
Leg Assembly for Caster and Foot (Painted BIack)...........cccueveiiiiiiiresiiiiiee e 4
Leg (8 IN.) (DOUDIE STACK)......ccueiiiiiiiie ittt e
Caster (Swivel With Brake) (7.5 In.) (Double Stack)...........cccorvieriiiiiiiiiiieiieeiee e
Caster (Rigid) (7.5 IN.)cc.uiiiiiiiiiiiieeeeee e
Caster - Swivel (Without Brake)............coouiiiiiiiii e
Caster - SWiIvel (With Brake).........oueio ottt eees
Strap - Tie Down........ccooceveeinineenn.
Ring - Locking (Use with ltem 45)............ccccceeiinne.
Foot - Adjustable (1-5/8) (SST) (Use with Item 45)...
Cap Screw 1/4-20 x 1 Hex Hd. (Use With 1€gS).......c.cuiiiiiiiiiiiiiece e
Foot - Adjustable (Use With IteM 46)..........coouiiiiiiii e

-23.- F-43031 Rev. Q (February 2023)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

PL-61229 |

CONVECTION MOTOR
(STARTING 3-19-18 FOR CURRENT CONSTRUCTION)

F-43031 Rev. Q (February 2023) -24 -



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-61229

- - -
w N 2~ O OWONOOODAWN-

RGN
(6,08

PART NO.

SC-120-15
00-411136-00003
00-411136-00004
00-411289-00004
00-415780-00005
00-415780-00003
00-961671-000G1
00-342159-00033
00-960963-00001
00-961668-00001
00-961739-000G1
00-962168-000G1
00-961739-000G2
00-962168-000G1
NS-046-86
00-961831-00001
SC-037-75

CONVECTION MOTOR
(STARTING 3-19-18 FOR CURRENT CONSTRUCTION)

NAME OF PART AMT.
Mach. Screw 1/4-20 X 4 RA. Hd.......oeiiiee e e e e e e e e e 4
COVET = FAN (50 HZ. ).ttt 1
COVET = FaN (B0 HZ. ).ttt e e 1

Spacer - Fan Housing
Wheel - Blower (50 Hz.)....

Wheel - BIOWET (B0 HZ.).......eiieiiiiie ettt ettt e e e 1

Mount - Motor (Front)
Insulation (28 x 33 x 1 In.).
Mount - Motor, Wrapper....
Mount - Motor (Rear)
Motor, 120 VAC, 0.5 HP Motor Harness Included with Motor

T ] (ol o F= T4 1T RS

Motor, 208-240 VAC, 0.5 HP Motor Harness Included with Motor...

L] (ol o F= T4 g T T OO RRRRNY

Nut Assy. 5/16-18 KEPS Hex

Pan - Drip, Motor

Cap Screw 5/16-18 x 3/4 Hex Hd

-25-

F-43031 Rev. Q (February 2023)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

\

CONVECTION MOTOR
(ENERGY STAR)

F-43031 Rev. Q (February 2023) -26-



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-61810

1

2

3

4

*5

6

7

8

9

10

11

12

PART NO.

SC-120-15
00-411136-00004
00-415780-00003
00-411289-00001
00-962792-000G1
00-962791-00001
00-962793
SC-037-75
00-961831-00001
NS-046-86
00-961737-000G1
00-961737-000G2

CONVECTION MOTOR

(ENERGY STAR)
NAME OF PART AMT.

Mach. Screw 1/4-20 X 4 RA. Hd........oooiiiiiiii e 4
Cover - Fan (60 Hz.).........ccccueee.
WHheel - BIOWET (B0 HZ.)......eiiiiieee ettt et e e e et e e e nneneeas 1
Spacer - Fan Housing (1/8 PP X 27/8)......uiiuieiiee ettt 4
Motor Mount ASSY........c.ceeviiiieiiiiiieeeiiins
Plate - Motor Mount....
Spacer - Motor.........cccceeveveveeiienenns
Cap Screw 5/16-18 X 3/4 HeX Hd.....cocueiiiiiiiiei e 2
Pan - DD, IMOTOT ...ttt ettt et ee e e e e eanne 1
NUt ASSY. 5/16-18 KEPS HEX....cuueiueeiieiieiteeiesiese ettt ena e neeeane 6
Motor ASSY. (120 V.) (B0 HZ.)....ceeeeeieeeteee ettt 1
Motor ASSY. (240 V.) (B0 HZ.)....oeeieeeieieeee ettt 1

* Before S/N 482046975 will need to order 00-962820-000G1 Motor Mount Kit

- 27 - F-43031 Rev. Q (February 2023)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

_____________________________________________________________________

6-7-8-9

00-427617-00001
00-959663-00001
00-402558-00004
00-424172-00001
00-424172-00002
00-424157-000G7
00-342150-00005
00-343634-00001

Flue - Deflector

Tube - Snorkel Assy.

Clip - Bulb

Leg — Set (PTD)
Leg — Set (SST)
Leg (PTD)

Leg (For Double
Caster

28
29

Stack)

00-343634-00002
00-357047-00001
00-357047-00002
00-417063-00001
00-357093-00001
00-288946-00002
SC-113-76

00-425428-00001

PARTS NOT ILLUSTRATED

11-12-13

o]

Caster

Caster - Swivel
Caster - Swivel
Strap

Ring - Locking
Foot

Screw

Foot (Adjustable)

_____________________________________________________________________

4_5/' 0

OVEN PANELS
(CURRENT CONSTRUCTION)
(STARTING 3-19-18)

NS e e m e ———m—————-

F-43031 Rev. Q (February 2023)

-28 -



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-61228

PART NO.

00-424840-00002
00-958827-000G3
00-417856-00001
00-424140-00002
00-424228-00002
00-960194-00001
00-961766-00001
00-961291-00001
00-961291-00002
00-425324-00001
00-411496-000F1
00-499310-000G1
SD-034-47
00-427617-00001
00-959663-00001
00-402558-00004
00-424172-00001
00-424172-00002
00-424157-000G7
00-342150-00005
00-343634-00001
00-343634-00002
00-357047-00001
00-357047-00002
00-417063-00001
00-357093-00001
00-288946-00002
SC-113-76
00-425428-00001

OVEN PANELS
(CURRENT CONSTRUCTION)
(STARTING 3-19-18)

NAME OF PART AMT.
Panel - Back (SST) (OPtONaI).........eia ittt e e e e e e e e e e as 1
Kit = OVEN LIMIE ASSY....eeeiiiittie ettt ettt e ekt e e st e e e sttt e e s sbe e e e e ne e e e e e e e e aeeaaaeens 1
Lug - Grounding (With S&t SCrEW)........coiiiieiiie it e e 1
Panel - Outer (RH) (SST) (VCAG)....uuiiiiieiiieiee ettt ettt et saae st e e e e nnee 1
Panel - Outer (RH) (SST) (VCBG).....uuiiiuiiaiiieiie ettt sttt sttt st en e e e e 1
OVEN LamP (A0W) (120 V. ).ttt ettt ettt e be et e e e e 2
OVEN LamP (A0W) (240 V.). ..ottt ettt ettt e e 2
BUID = HAlOGEN (120 V. ).ttt ettt AR
Bulb - Halogen (230V) (240 V.)... .
Bracket - DOOr SWItCR.......cciueiiiii e e et e et e et e e et e e e e e eaaeeens
SWItCH = MICTO (DOOT ).ttt et ettt ettt e eee e 1
Micro Switch Kit (Incls. Items 10, 11,& 13)...ccuiiiiiii e 1
Self-Tapping Screw 6-32 x 1 Slotted. Hex Washer Hd., Type T.......cccooiiiiiiiiiiiiiieeiiiieieee 2
Flue - Deflector.
TUDE = SNOTKEL....c.eee ettt ettt
(01 To T U o)1 o FO PP RP R RTPPPPR
Leg - St (25-3/4 IN.) (PTD). .ttt st ettt e be e st e e e sbeesnbaeeeeeennne 1
Leg = St (25-3/4 IN.) (SST ) uttiiutieiitieitie ettt ettt ettt ettt ettt et en e e e e annee 1
Leg Assembly for Caster and Foot (Painted BIack)..............cceeiiiiiiiiiiiiiiiceeee 4
Leg (8 IN.) (DOUDIE STACK)......cotiiiiieiiie ittt 4
Caster (Swivel With Brake) (7.5 In.) (Double Stack)...........cccceuuieriiiiiiiiiiicie e 2
Caster (Rigid) (7.5 In.) (Double Stack)
Caster - Swivel (Without Brake)...........c.cooiiiiiiiiiiiiii et
Caster - SWivel (With Brake)..........c.ooiuiiiii e e
Strap - Tie Down........cccccceeeeiinnenn.
Ring - Locking (Use with ltem 19).........cccooiiiinnneen.
Foot - Adjustable (1-5/8) (SST) (Use with ltem 19).......ccciiiiiiiiie e 4
Cap Screw 1/4-20 x 1 Hex Hd. (Use With 1€gS).......ceiiiiiiiiiiiiiie e AR
Foot - Adjustable (Use With e 20)..........coiuiiiiiiie e e 4

-29- F-43031 Rev. Q (February 2023)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

____________________

' 44 Stud- Locating :
\ PART NOT ILLUSTRATED ;

____________________

10-11-12-13

14-15

16-17-18-19-20
21-22-23-24

© 33-34-35
Xg
27-28

OVEN PANELS AND RACK SUPPORTS
(PREVIOUS CONSTRUCTION)
(BEFORE 1-22-18)

F-43031 Rev. Q (February 2023) -30-



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

OVEN PANELS AND RACK SUPPORTS
(PREVIOUS CONSTRUCTION)
(BEFORE 1-22-18)

ILLUS. PART NO. NAME OF PART AMT.
PL-55998
1 00-424141-00002 Top (SST) (ML-126610, ML-126611, & ML-136494).......ccceriiiiiiieiriecee e
2 00-424229-00002 Top (SST) (ML-126612, ML-126613, & ML-136495)....
3 00-961860-00001  TOP = FrONt......cceiieeeiiiieeseee e
4 00-353484-00001  Plate - REIAINET........eiii e e et e et e e e st e e e e st e e e e nteeeeesnseeaeesseeeessaeeeensnnsnnnnnnnes
5 SC-053-41
6 NS-038-08
7 00-347080-00002  Bearing - DOOTr Shaft........cc.ciiiiiiieie et
8 00-353482-00001  SPACET....ecueiiteenieitteite ettt ettt ettt b e bttt e e bt e et ea e e et ea e e bt ea bt e b e e bt a e e bt a et eh e e bt ae e bt et ettt e e ntes
9 00-353483-00001  Plate - Upper DOOI BEAING. .....cciuuiieiiiiieaiiiiee et ee ettt ettt e ettt e et e e e stee e e e sasbeeessbeeesasnnensennnees
10 00-424142-00002  Panel - Outer (SST) (LH) (ML-126610, ML-126611, & ML-136494) (Previous
(0701 g TS] 1 U o1 o] o) O PP OPPPPPPPPP 1
11 00-424230-00002  Panel - Outer (SST) (LH) (ML-126612, ML-126613, & ML-136495) (Previous
(0707 g 151 (W1 o] o ) TP RP TP 1
12 00-499302-00001  Side - Left Body (ML-126610, ML-126611, & ML-136494) (Current Construction).................... 1
13 00-499303-00001  Side - Left Body (ML-126612, ML-126613, & ML-136495) (Current Construction).................... 1
14 00-357919-00001  Kit - Door Seal (INCls. HEMS 15 & 32)....ccuiiiiiiiiiiiie e 1
15 00-423842-000G1  Seal - Vertical Door (Set) (LH & RH).....ccoiiiiiieee e e 1
16 00-428104-00001  Guide - Rack (LH) (ML-126610, ML-126611, & ML-136494) (Before S/N481809325)
................................................................................................................................................... 1
17 00-428104-00002  Guide - Rack (RH) (ML-126610, ML-126611, & ML-136494) (Before S/N481809325)
................................................................................................................................................... 1
18 00-428104-00003  Guide - Rack (LH) (ML-126612, ML-126613, & ML-136495) (Before S/N481809325)
................................................................................................................................................... 1
19 00-428104-00004  Guide - Rack (RH) (ML-126612, ML-126613, & ML-136495) (Before S/N481809325)
................................................................................................................................................... 1
20 00-342141-00001  Rack - Support (LH) (ML-126610, ML-126611, & ML-136494) (Previous Construction)
................................................................................................................................................... 1
21 00-342141-00002 Rack - Support (RH) (ML-126610, ML-126611, & ML-136494) (Previous Construction)
................................................................................................................................................... 1
22 00-424833-00001  Rack - Support (LH) (ML-126612, ML-126613, & ML-136495) (Previous Construction)
................................................................................................................................................... 1
23 00-424833-00002 Rack - Support (RH) (ML-126612, ML-126613, & ML-136495) (Previous Construction)
................................................................................................................................................... 1
24 00-959456-00001  Support - Rack Guide (LH & RH) (Starting S/N481809325)...
25 00-961861-00002  Trim - Bottom W/O ACCESS DOOT.........ccouiieiriieiieieiee ettt
26 00-961861-00003  Trim - Bottom W/ ACCESS DOOT..........coiuiiiiriieiiieesieee et 1
27 00-961877-00001  DOOK = ACCESS THIM....eiiiiiiieeeitiieeeiieeeeteeeasieeeasteeeeasteeeaasteeesseeeeanseaeeassaeeaasseeessseeesnsaeesansnnsnsnnnnnes 1
28 00-425199-00001  Fastener - NYIon (PUSH-IN).......couiiiiii et
29 NS-038-03 Lock Nut 10-32 Flange (Previous Construction).
30 00-497585-00001  Plate - Strike (Current CONSIIUCION)........cccuiiiiiiiiiiie it
31 00-424865-00001  COVET = THIM. ..ttt ettt h ettt esa e bt e st e b e eh e et e eabeebeesae e teeneeeneenaeeeeenbeeeeneees 1
32 00-357507-00001  Seal - Horizontal Door (30-1/2 In. Long) (Top & BOtom)........ccooiuiiiiiiiiiii e 2
33 00-411265-00011  Rack Assy. (ML-126610, ML-126611, & ML-136494) (Single Center Cross Member)
................................................................................................................................................ AR
34 00-411265-00022 Rack Assy. (ML-126610, ML-126611, & ML-136494) (Two Cross Members) (Before
S/NABIBOOIB2E).....c.eeiueiieeeteet ettt ettt bbbttt AR
35 00-959523-00001  Rack Assy. (ML-126610, ML-126611, & ML-136494) (Starting S/N481809554).................... AR
36 00-411265-00010  Rack Assy. (ML-126612, ML-126613, & ML-136495)(Single Center Cross Member)
(Used BefOre 9/09)........ocuei ittt AR
37 00-411265-00020 Rack Assy. (ML-126612, ML-126613, & ML-136495) (Two Cross Members) (Used
from 9/09 t0 S/NABIB09325).....c..eecuiriiiiieri et AR
38 00-959523-00002  Rack Assy. (ML-126612, ML-126613, & ML-136495) (Starting S/IN481809554).................... AR
39 00-959753-00001  Probe GUArd & RELAINET.........cccuiiiiiiiii ittt ettt e e e 1
40 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT.
41 SC-115-51 Mach. Screw 10-32 X 1/2 Phil. TrusS Ha......c.eeiiiiiiie e
42 00-347545-00001  Catch Assy. - Door (Previous CONSIrUCTION)..........c.eiiiiiiiiiiieii et 1
43 00-423848-00001  Shim - Door Strike (Previous ConStruCtion)............cccoouiiiiiiiiiieiiieeee e AR
44 00-339337-00001  StUd = LOCALING. .+ c.vteeeteeteiiee sttt ettt nh et b et bt et e et e e et 2
-31- F-43031 Rev. Q (February 2023)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

A}

' 38 Stud - Locating
l\\PART NOT ILLUSTRATED,

____________________

1
1
1
l

33-34-35-36

3132

22-23-24-25-26
27-28-29-30

OVEN PANELS AND RACK SUPPORTS
(CURRENT CONSTRUCTION)
(STARTING 1-22-18)

.
Yommmmm e NN

F-43031 Rev. Q (February 2023) -32-



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-61242

17

18
19

20

21
22

23

24

25

26

27

28

29

30
31
32
33

34

35
36
37
38

PART NO.

00-424141-00002
00-424229-00002
00-961860-00001
00-961587-00001
00-922154

00-961656-00001
00-497585-00001
00-959753-00001
SD-032-07

00-961877-00001
00-425199-00001
00-961861-00002
00-961861-00003
00-959772-00001
00-959771-00001
00-411265-00011

00-411265-00022

00-959523-00001
00-411265-00010

00-411265-00020

00-959523-00002
00-428104-00001

00-428104-00002

00-428104-00003

00-428104-00004

00-342141-00001

00-342141-00002

00-424833-00001

00-424833-00002

00-959456-00001
00-357919-00001
00-423842-000G1
00-424142-00002

00-424230-00002

00-499302-00001
00-499303-00001
00-959770-00001
00-339337-00001

OVEN PANELS AND RACK SUPPORTS
(CURRENT CONSTRUCTION)
(STARTING 1-22-18)

NAME OF PART AMT.
Top (SST) (ML-126610, ML-126611, & ML-136494).......ccceiiiiiireee e 1
Top (SST) (ML-126612, ML-126613, & ML-136495).......ccciriiiiriiieieeee e 1
Top - Front
ClIP = HOIA DOWN.....ceit ettt ettt ettt e sb e et eee e 2
SCrew 1/4-20 X 1 HEX H.c..eiiiiieie et 9
Support - Door (Upper)......
Plate - Strike.........ccccceeen.
Probe Guard & Retainer
Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT......cccoiiiieniiiiiiniie e 2
DOOK = ACCESS THIM..eiiiieiiiee ettt et e ettt e et e e s e e e s e e e enbe e e e e e eaeeeeas 1
Fastener - NYIon (PUSH=IN)........oooiii e 2
Trim - Bottom W/O ACCESS DOOT.........eiiiiiiiii ittt 1
Trim - Bottom W/ ACCESS DOOT.......cuiiiiiiiiiiiiet ettt 1
Seal - DOOT (BOIOM)....c.uiiiiiiiiiee ettt ee e 1
Sl - DOOT (SIAR)...eeeieeutee ettt ettt ettt ettt et ee e 2
Rack Assy. (ML-126610, ML-126611, & ML-136494) (Single Center Cross Member)
................................................................................................................................................ AR
Rack Assy. (ML-126610, ML-126611, & ML-136494) (Two Cross Members) (Before
S/NABIBOIB25)....c.eeieeeieteete ettt b ettt b e bttt e AR
Rack Assy. (ML-126610, ML-126611, & ML-136494) (Starting S/N481809554).................... AR
Rack Assy. (ML-126612, ML-126613, & ML-136495)(Single Center Cross Member)
[ ET=Te I = 7= (0] (YR 01 ) SR AR
Rack Assy. (ML-126612, ML-126613, & ML-136495) (Two Cross Members) (Used
from 9/09 t0 S/NABIB09B25).......ueeuiruriiiieiieieerie ettt AR
Rack Assy. (ML-126612, ML-126613, & ML-136495) (Starting S/N481809554).................... AR
Guide - Rack (LH) (ML-126610, ML-126611, & ML-136494) (Before S/N481809325)
................................................................................................................................................... 1
Guide - Rack (RH) (ML-126610, ML-126611, & ML-136494) (Before S/N481809325)
................................................................................................................................................... 1
Guide - Rack (LH) (ML-126612, ML-126613, & ML-136495) (Before S/N481809325)
................................................................................................................................................... 1
Guide - Rack (RH) (ML-126612, ML-126613, & ML-136495) (Before S/N481809325)
................................................................................................................................................... 1
Rack - Support (LH) (ML-126610, ML-126611, & ML-136494) (Previous Construction)
................................................................................................................................................... 1
Rack - Support (RH) (ML-126610, ML-126611, & ML-136494) (Previous Construction)
................................................................................................................................................... 1
Rack - Support (LH) (ML-126612, ML-126613, & ML-136495) (Previous Construction)
................................................................................................................................................... 1

Support - Rack Guide (LH & RH) (Starting S/N481809325)...

Kit - Door Seal (Previous ConStrUCHION)..........uiiiiiiieie e
Seal - Vertical Door (Set) (LH & RH) (Previous Construction).............cooceveiieeenieeeiieesniiieeeenne 1
Panel - Outer (SST) (LH) (ML-126610, ML-126611, & ML-136494) (Previous

CONSITUCTION).... ettt ettt ettt e st e e bt et e et e e sar e e nae e e etneeeeeens 1
Panel - Outer (SST) (LH) (ML-126612, ML-126613, & ML-136495) (Previous

(070 1o 1] (Uo7 o] o ) SO PSPPI 1
Side - Left Body (ML-126610, ML-126611, & ML-136494) (Current Construction).................... 1
Side - Left Body (ML-126612, ML-126613, & ML-136495) (Current Construction).................... 1
Seal - Door (Top)

S (8o B oY | 4 T FH O SRRSO PPRPPPPPPPN

-33- F-43031 Rev. Q (February 2023)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

R

{ USED ON OVENS BEFORE THE FOLLOWING S/N

| VC4GD(NAT) S/IN481835388 [-------------

| VC4GD(LP) SIN481835394 !

| VC6GD(NAT) SIN481835406 | 45,
| VC6GD(LP) SIN481835429 !

| VC4AGD(NAT) SIN541077665 !

| VC4GD(LP) SIN541077965 |

_________________________________

23-24-25-26-27 o KO
28-29-30-31-32%
/ 18

B e Y

, WHITE ROGERS
i USED BETWEEN
\ 3/15/05 to 02/01/15

- -

PL-55993 |

GAS PIPING AND FLAME CHAMBER
(BEFORE SERIAL NUMBER)

F-43031 Rev. Q (February 2023) -34 -



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55993

PART NO.

00-423819-00003
00-423828-00001
00-423828-00006
00-425433-00001
00-424940-00001
00-424940-00002
SD-034-52
00-423820-00001
FP-013-17
FP-078-75
SC-113-80
00-424728-00001
SC-117-60
00-423828-00002
00-423828-00007
00-424138-00001
SC-113-80
00-417879-00001
SD-034-49
00-424194-00001
00-424135-000G1
00-424195-000G1
00-010901-00031
00-010901-00032
00-010901-00033
00-010901-00034
00-010901-00035
00-010901-00036
00-010901-00046
00-010901-00048
00-010901-00049
00-010901-00050
00-424191-000G1
00-410841-00018
00-410841-00019
00-497269-00001

00-497269-00002

GAS PIPING AND FLAME CHAMBER
(BEFORE SERIAL NUMBER)

NAME OF PART AMT.
Pipe - Weldment Gas INIet............cooiiiiiiiiiiie e e e e e e e e 1
Tube - Flex (30 In.) (1/2 Male End) (Used with Items 34 & 35)........ccccoviiiiiiiniiniiiieee 1
Tube - Flex (30 In.) (3/8 Male End) (Used with Items 36 & 37)........cccceiriiiniiiniiiiiieice e 1

[T T O [T VPP POPPPPPN 1
L= LT OToTo] g Yo TN (2 0 Y SRR 1
Fan - COONNG (230 V. ).ttt ettt ettt ettt et e e e e 1
Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.......c.ccoooiiiiiiiiiiiiiieciieeeeee 2
DEflECIOr = Ao

Elbow - Street 1/2 x 90 Deg. (Used with Items 34 & 35).....

Elbow - Pipe 3/8 x 90 Deg. (Used with Items 36 & 37)....

Cap Screw 1/4-20 X 1/2 HEX Hd........oo ittt et e e et
Bracket - Gas ValVe..... ..ottt ettt ettt e e 1
Mach. Screw 10-32 x 1-1/4 Phil. Oval Hd

Tube - Flex (18 In.) (1/2 Male End) (Used with Items 34 & 35)........cccceiiiiiiiiniiniiiecc e 1
Tube - Flex (18 In.) (3/8 Male End) (Used with Items 36 & 37).........ccccceeiiiiiiciiieiee e 1
1= a1 o] o S

Cap Screw 1/4-20 x 1/2 Hex Hd
NOZZIE = BUMNEN........etiiiiiieeeee e

Self-Tapping Screw 8-32 x 1/2 Slotted. Hex Washer Hd., Type T........ccccoeviiiiniiiiiiieiiieeeeee 2
1GNItOr = FIAME DELECION. ... .. ittt e e et e e e e e e e e e e s 1
BUMNEE ASSY. (VCAG).....eeiiiiieeeet ettt ettt ettt e et e e e at e e e b e e e e anbe e e snbeeeaaeeaaaans 1

BUMNET ASSY. (VCBG).....eeiiiiiiie ettt ettt ettt ettt e ettt e e sat e e b e e e e sbe e e et e e e e e e eaaeens 1
Orifice - Spud (31 Drill) (NAT) (Sea Level 0 2499 Ft.).....c.cooiiiieieiiee e 1
Orifice - Spud (32 Drill) (NAT) (2500 Ft. t0 3499 FL.).....ooiiiiiiiiiiiiecee e 1
Ofifice - Spud (33 Drill) (NAT) (3500 Ft. t0 4499 FL.)....coooiiiiiiiiieceeeese e 1
Orifice - Spud (34 Dirill) (NAT) (4500 Ft. to 6499 Ft.)....

Orifice - Spud (35 Drill) (NAT) (6500 Ft. t0 8499 FL.).....coiiiiieiieiiecie e 1
Orifice - Spud (36 Drill) (NAT) (8500 Ft. t0 10500 Ft.).......eeouieiieiieiierie e 1
Orifice - Spud (46 Drill) (LP) (Sea Level 10 2499 Ft.).......ccccoiiiiiiiieiii e 1
Orifice - Spud (48 Dirill) (LP) (2500 Ft. t0 4499 Ft.)....c.eeiiiiieieeeeee e 1
Orifice - Spud (49 Drill) (LP) (4500 Ft. t0 7499 Ft.)....c.ceiiiiieieieee et 1
Orifice - Spud (50 Drill) (LP) (7500 Ft. to 10500 Ft.)....ccoviiiiiiiiiiiiiieiecie e 1
COVET = BUIMNEI ACCESS. ... . ittt ettt e e et e e e et e e e e abe e e e e aneeeeeaasbeeeeasnnbnbennenen 1

Valve - Gas Control (NAT) (Robert Shaw) (Before February 2005).
Valve - Gas Control (LP) (Robert Shaw) (Before February 2005)....
Valve - Gas Control (NAT) (White Rogers) (From February 2005 to February 2015)

-35- F-43031 Rev. Q (February 2023)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

-
4

C4GD(NAT)
C4GD(LP)
C6GD(NAT)
C6GD(LP)
C4GD(NAT)
C4GD(LP)

<<K<K<<K<<<

\

19-20
23-24-25-26-27
28-29-30-31-32

S/N481835388
S/N481835394
S/N481835406
S/N481835429
S/IN541077665
S/N541077965

_________________________________

USED ON OVENS AFTER THE FOLLOWING S/N
]
L}

S M S S S M M A )

GAS PIPING AND FLAME CHAMBER
(AFTER SERIAL NUMBER)

F-43031 Rev. Q (February 2023)

-36 -



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

*33
*34

PART NO.

00-423819-00003
00-423828-00006
00-425433-00001
00-424940-00001
00-424940-00002
SD-034-52

00-423820-00001
FP-078-75

SC-113-80

00-959486-00001
SC-007-93

NS-048-22

00-959662-00001
00-423828-00007
00-959379-00001
00-424138-00001
SC-113-80

00-417879-00001
SD-114-24

NS-044-07

00-959507-00001
00-959508-00001
00-010901-00031
00-010901-00032
00-010901-00033
00-010901-00034
00-010901-00035
00-010901-00036
00-010901-00046
00-010901-00048
00-010901-00049
00-010901-00050
00-412788-00048
00-497765-00002

GAS PIPING AND FLAME CHAMBER
(AFTER SERIAL NUMBER)

NAME OF PART AMT.
Pipe - Weldment Gas INIet...........ooo it 1
TUDE = FIEX (B0 N ).ttt ettt h e et e e et e e bt e embeeenbeeeaeeeeeeeaannnneeas 1
2= T O [T PO PPUPPRP 1
[ T OFeTe] [Ta ol (12 Y TP PUPPPPTN 1
Fan = COONNG (230 V. ).ttt ettt ettt et eb et et e et en e e e e e annee 1
Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.........coocieiiiiiinieiiiiie e 2
[ =Y =3 o N PSP 1
Elbow - Pipe 3/8 x 90 Deg...........
Cap Screw 1/4-20 x 1/2 Hex Hd
Bracket - Gas Valve...........ccccooveiniiinccnnen.
Mach. Screw 10-24 X 2-1/2 Slotted Rd. Hd........cccoiiiiiiiiii e 1
LOCK NUE 10-24 SPECIAL.....ceeiueeiieiiiie ettt et e e et e e et e e e e e e eaaaaaaaans 1
Valve - Combination Gas, Convertable (NAT & LP)..
TUDE = FIEX (18 N ).ttt ettt ettt e b e et e e e e e bt e embeesnb e e eaeeeneeeeaannnneeas 1
Cover - BUrNEr ACCESS, Mid.......cc.uiiiiiiiiie ettt e e et a e 1
Manifold...........ccoceeriiiniiiieenne

Cap Screw 1/4-20 x 1/2 Hex Hd
Nozzle - Burner.........cccccveveeeeiicciiiieens

Mach. Screw 8-32 x 1/2 Phil. Pan Hd.........cooiiiiiiii e 2
NUE ASSY. 8-32 HEX KEPS........oii ettt e e 2
IGNIEET = BUIMIET. ...ttt ettt et e et st ee e e e e e eanes 1
BUITIET ..ttt e et b e st e e ae e et e bt e et naeeee e e e e e eanee 1
Orifice - Spud (31 Drill) (NAT) (Sea Level to 2499 FL.).......ccoiiiiiiieeeeeeeeee e 1
Orifice - Spud (32 Drill) (NAT) (2500 Ft. t0 3499 FL.).....oiiiiiiiiiieiieiieecee e 1
Ofifice - Spud (33 Drill) (NAT) (3500 Ft. t0 4499 Ft.).....coooiiiiiiieiiieeeseeee e 1
Orifice - Spud (34 Drill) (NAT) (4500 Ft. to 6499 Ft.)....

Orifice - Spud (35 Drill) (NAT) (6500 Ft. t0 8499 FL.).....cocviiiriiiieiieiieeceee e 1
Orifice - Spud (36 Drill) (NAT) (8500 Ft. to 10500 Ft.).......cocvieiiiiiieiienie e 1
Orifice - Spud (46 Drill) (LP) (Sea Level 10 2499 Ft.).......ccciiiiiiiiieeiiee e 1
Orifice - Spud (48 Drill) (LP) (2500 Ft. t0 4499 FLt.).....coiiuiiiiiiiiieiie e 1
Orifice - Spud (49 Drill) (LP) (4500 Ft. t0 7499 FL.)...cceeiieiiee e 1
Orifice - Spud (50 Drill) (LP) (7500 Ft. t0 10500 Ft.)....cccuieieieieeeeie e 1
THErMOCOUPIE 48"..... ...ttt ettt ettt e b re e e e eees 1
VAIVE = SAFELY.....eeiiiii i 1

* ML-126611 (Kosher Units) Only

-37- F-43031 Rev. Q (February 2023)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

/' 24 00-408279-00020 Regulator (NAT)
25 00-408279-00021 Regulator (LP)

PARTS NOT ILLUSTRATED

_____________________________

1
1
1
1
\

19

20 /@3,
9-10-11 e 23

12-13-14-15 -

16-17-18\ /

4
~

GAS PIPING AND FLAME CHAMBER
(STANDING PILOT)

F-43031 Rev. Q (February 2023) -38-



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-61587

PART NO.

00-961433-000G1
00-428045-00003
00-940102-000Y 1
00-940103-000Y1
00-497765-00002
00-423828-00008
00-424138-00001
00-417879-00001
00-010901-00031
00-010901-00032
00-010901-00033
00-010901-00034
00-010901-00035
00-010901-00036
00-010901-00046
00-010901-00048
00-010901-00049
00-010901-00050
00-959508-00002
00-959379-00001
00-412787-00001
00-412787-00002
00-412788-00048
00-408279-00020
00-408279-00021

GAS PIPING AND FLAME CHAMBER
(STANDING PILOT)

NAME OF PART AMT.
INIEt PIPE & FIEX TUDE ASSY ...ttt ettt ettt sane st e e e e ennee 1
VaAIVE = SOIENOIA. ...ttt b e bt a ettt e bt s e e 2
Bracket
Bracket
VAIVE = SAFELY.....etiiiii it 1
LT o T= T 1= QN G 22 1o T TS 1
1V E= a1 o] o PP 1
[N\ (o4 (=T = W4 =Y PP 1
Orifice - Spud (31 Drill) (NAT) (Sea Level to 2499 Ft.).
Orifice - Spud (32 Drill) (NAT) (2500 Ft. t0 3499 FL.).....oooviiiiiiiiiieiieeececcee e 1
Ofifice - Spud (33 Drill) (NAT) (3500 Ft. t0 4499 FL.)....cccoiiiiiiiiieiieecseeeee e 1
Orifice - Spud (34 Drill) (NAT) (4500 Ft. to 6499 Ft.)....
Orifice - Spud (35 Dirill) (NAT) (6500 Ft. to 8499 Ft.)....
Orifice - Spud (36 Drill) (NAT) (8500 Ft. to 10500 Ft.)..
Orifice - Spud (46 Dirill) (LP) (Sea Level t0 2499 FL.).......c.oooiiiiiiiiiiee e 1
Orifice - Spud (48 Drill) (LP) (2500 Ft. t0 4499 FL.)....ceeiieiieiieeee e 1
Orifice - Spud (49 Dirill) (LP) (4500 Ft. to 7499 Ft.)...
Orifice - Spud (50 Drill) (LP) (7500 Ft. t0 10500 Ft.)....cooviiiieieeeeie e 1
=10 4 0T PP 1
CoVEr - BUINEr ACCESS, MIQ..... .ot e e e e e e e e e e e raaas 1
PIlOt = OVEN (INAT ).ttt ettt b et ea et ettt bt et ebn e e e nneeanne 1
Pilot - Oven (LP)
TREIMOCOUPIE 48" ... ... ettt e e e e e e ettt e e e e e e ea s atbaaeeeeeeeeesasnstnaaeeseeeaeeeeesnns 1
RegUIALOr = PreSSUrE (NAT). .. ettt ettt ettt e et e nbeesnbaeeeeeannnes 1
Regulator - Pressure 3/4 IN. (LP)......co ittt e e 1

-30- F-43031 Rev. Q (February 2023)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

FORM 43031 Rev. Q FEBRUARY 2023 PRINTED IN U.S.A.





